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FA"F)‘WJﬁﬁ%ﬁE& *%ﬂﬁﬁﬁ&'f-ﬁ-,&ﬁﬁ (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) @

A AR (Sample Submitted By) : TAF A AN A TR 8 (METALWARE TECHNOLOGY CORP.)

1555 % 4§ (Sample Description) : SILICONE MAT (&F[E{SaF40)

155 M (Style/Item No.) o LST-HEH-%

1554 W (Sample Material) : SILICONE

& E B (Country of Origin) &3 (TAIWAN)

S 8 3 (Sample Receiving Date) : 2015/03/20

B M (Testing Period) = 2015703720 TO 2015/03/31

3 E K (Test Requested) O REEFIRE o RITAAM . / As specified by client, to conduct Freezing
Test.

B34 (Test Results) t H R TFT—T (Please refer to next pages).
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This decumnent iz issusd by the Company subject toits General Conditions of Service printed overleaf, available on r\equeat ar eccassible at http:fweees. sgs.comenTerms-and-Conditions. a spx
and, for elactroniz format decuments, subject to Terms and Conditions for Elkctronic Docurnents at hitpd fwewe sos. comfen Tarmes-and-C onditions T erms e-Document . aspol. Attantion is
drawn to the limitation of liahility, indsmnifization ard jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
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342 FE (Test Results)

3834 2642 (PART NAME)No.1 : # @4 (ORANGE SILICONE)

s L 3
3R B )3T 7k (Result)

(Test Items) (Test Method)
No.1

4%,/ Freezing Test (a) MHBEHBBBERLE-L0C, HFLERHE, MR | HARE, aRBEERSS
s AR P, R5F1F. / Set the freezer to - WEREFRE. / No
40°C and allow the temperate to stabilize, place visual damage or crack
the sample into the chamber for 1 hour. was found after
(b) ﬁﬂ::#_;’,. ia?“i*ﬁﬁ’}iﬂ%ﬂ‘ﬁﬁﬂéﬁfﬁ- ;’:EEE.%‘H: testing.

{748 M., / Take out the sample then evaluate 1if

there is crack or damage by visual, and record any

findings.
(c) #HB2iEfy / Test Equipment : KSON/THS-G4T-150.
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*RA FTReAWBRT AR TETRRN IS .

e tested sample art 1s marke Yy an arrow 1f 1t's shown on the oto.
(Th d sample / p i ked b if it's sh he photo.)

CT/2015/30774

#* PELRE (End of Report) #*
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